BUCOR STEEL - BEIRKELEY CERTIFIED MILL TEST REPORT 8,10/13 13:40:38
100% EAF MELTED AKD MRNUFACIURED IN TEE USA

P.0. Box 2759

Mt. Pleasant, S.C. 29464 All beans produced by Bucorz-Berkeley are cast and
Bhong: (843) 336-6000 rolied to a fully killed and fine grain practice.
Mercury has not beer uSed in the direct mancfacturing of this material.

Sold To: RCZRDMEE SR DE CV ship To: DIX SEIPPIEG PORI OF IAMPICOD Cestomer f.: 3962 - 2

CARRETERA MONTERREY LAREDOD KM IZRMIERL MUELLES FISCRLES Customer PO: 4500129651

CPT MUELLES FISCRALES, IM B.oL. Bi..1 1150406

MOSTERREY, NL 65558 TAM2ICO, IM a9000 MOS: B

SPECIFICATIORS: Tested in asccordance with RSIM specification R6/A6M-14 and R370. Quality Manual Rev HS {2-3-15).

RASAETO : M270.50-10
ASME : 5A-36 13
ASIM : AS92-11:R36-14,/A323_-14-50/R372 5013/R709-5013a
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Elongation based on B' (20.32cm) gauge length. ‘Ne Weld Repair’ was performed. Bg free and no centact with Hg during manufacture.
€1 = 26.01Cu+3,B8¥i+1,20Cr+1.4551+17,282-(7 . 29CuNNi}-(9.100i%P)-33,39(CuCu) CEl= C+{Mng6)+((CxiMot¥)/5)4((FitCu)/15)
Pom = CH{SL/30)4(Mn/20)+(Cu/20)+(NLi/60)+(Cr/20}+{Mo/13)+{¥/L0)+58 cE2 + $SL}/61H{{LreMo4VICD) /) H{(WLitCu) 715}

I heseby certify that the contents of this report are accurate and
correct, All test results apd operations performed by the saterial
mapufacturer arze ic compliance with material specifications, and

when designated by the Purchaser, meer applicable specifications,

Qudlity Control



